
BDW-245B-1802

DESCRIPTIONPART NUMBERQTYITEM

WELDED FRAME ASM.W-245B-0011

AXLE SLIDEW-245B-0422

GUIDE LEFTW-245B-05L23

GUIDE RIGHTW-245B-05R24

WEAR PLATEW-245B-0845

JACK BASEW-245B-0916

SPINDLEW-245B-1127

STOPW-245B-1318

JACKW-245-22G19

CASTLE NUTW-245-25B210

PINW-245B-29111

KEEPER PLATEW-245B-30112

HANDLE ASSEMBLYW-245-14-00A113

TIRE/WHEEL ASM.W-18088214

1/4-28 ZERK FITTING1095K41415

BALL LOCK PINCL-8-BLPL-3.00-C116

BUSHING6391K132117

SPRINGS-264118

5/16-24 LOCKNUT97135A2252419

5/16-24 X 1 1/2 BOLT91286A1892420

3/8 CAD PLATED LOCK WASHER91102A760821

3/8-24 X 1 1/4 BOLT91286A244822

1/8 X 1 3/4 COTTER PIN98338A479223

#10 HIGH COLLAR LOCK WASHER S.S.98437A108124

5/16 SAE WASHER90126A0302426

1/4-20 X 1 BOLT91286A111127

1/4  LOCK WASHER91102A029128

10-32 X 3/4 BHCS S.S.92949A269129

.281 I.D. 1 1/4 O.D. WASHER S.S.90313A108130

10-32 X 1/2 BHCS S.S.92949A265231

SEAL KIT FOR NORCO JACK #76508 S/N 710 AND BEFORE608500N SEAL KITOPT.N.S.

SEAL KIT FOR NORCO JACK #76508A S/N 711 AND AFTER608200 SEAL KITOPT.N.S.
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SPECIFICATIONS:

ATTACH POINTS 2EA. EYE BOLTS

16.41" & 17.875" CENTERS

OPERATION: HYDRAULIC 8 TON JACK.

HI GROSS 10,000 LBS./SIDE

TIRE SIZE: 18 X 5.5 105 PSI

APPROXIMATE SKID LIFT 4"

PICK UP EYE TO TOP OF FRAME 16"

WEIGHT EACH SIDE = 95 LBS.

SHIPPING DIMENSIONS 24 X 22 X 21

FINISH: POWDER COAT ORANGE,

CUSTOM COLORS AVAILABLE ON 

REQUEST.

EQUIVALENT:

NSN 1730-01-133-9204

214-706-104-101/105

214-706-104-003 (OLD STYLE)

212-050-200-105/107

204-050-200-005/101

 

 

NSN 4920-015-492-387

NSN-1730-015-492-387
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USE ONLY GRADE 5

HARDWARE OR STRONGER



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

18 X 5.5 8 PLY TIREW-18088TR11

18 X 5.5 INNER TUBEW-18088TB12

WHEEL ASSEMBLYW-18088WH13

BRACKETT AIRCRAFT COMPANY INC.

www.brackettaircraft.com

10/19/2004

BAC

W-18088  COMPLETE TIRE/WHEEL ASM.
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PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

FEMALE WHEEL HALF245-111

MALE WHEEL HALF245-212

FELT WASHER245-1013

2.503 O.D. 1.578 I.D. .031 WASHER S.S.C12992814

2.622 O.D. 1.639 I.D. .036 WASHER S.S.C13989725

SPACER RINGW-245-316

1.5 X 2.5625 X 0.71 TAPERED BEARINGLM2974927

1.5 X 2.5625 X 0.71 BEARING CUPLM2971028

SNAP RINGVH-26229

5/16-24 X 3 3/4 BOLT91247A127610

5/16-24 (MS21045-5) LOCK NUT99638A300611

5/16 WASHERAN960-5161212

BRACKETT AIRCRAFT COMPANY INC.

www.brackettaircraft.com

10/19/2004

BAC

W-18088WH  WHEEL ASSEMBLY
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W-245-22G

DESCRIPTIONPART NUMBERQTYITEM

JACKW-245-22G-0111

KNOBW-245B-R02A12

VALVE STEMW-245B-R04B13

3/8-16 THIN HEX NUT S.S.91847A03114

5/16-24 LOCKNUT S.S.91831A12525

3/8 LOCK WASHER S.S.92146A03116

5/16-24 X 1 1/4 BOLT S.S.92198A30627

BUNA-N 3/32 - 107 O-RING9452K16918

1/4-20 X 3/4 SHCS S.S.92196A54029

1/4 HIGH COLLAR LOCK WASHER S. S.94241A270210

HYDRAULIC JACK OILAWISO 321N.S.

SEAL KIT S/N 710 & BELOW (-22D)6085001N.S.

SEAL KIT S/N 711 & ABOVE (-22G)6082001N.S.

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

A A

B B

C C

D D

E E

F F

G G

H H

1

2

3

4

7

5

8

5

7

6

S/N 1406 AND ABOVE (8/17)

JAN. 2010  S/N 711 & UP REPLACED KYB WITH NORCO JACK
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